
 © Trynex International 2012  (REV A) F507238

General Wiring Instructions
Model # SP-575V

Step 1:  Route Vehicle Harness Assembly and route from the rear of vehicle to front. Route harness along frame and attach to frame holes and 
frame supports. It is not recommended to attach to fuel or brake lines for obvious reasons. Do not route close to exhaust system or 
engine, even though Snowex uses high temperature wiring, it still could melt under extreme heat and short the spreader electrical 
system, as well as the vehicle electrical system.

Step 2:  Mount rear plug on bumper using supplied bolts, locate towards the center of the bumper to reduce the amount of debris it catches from 
the tires. Important: Apply a small amount of dielectric grease to the plug.

Step 3:  Secure harness from the rear to the front using heavy duty ty-wraps or frame clips along the frame and lighter duty ty-wraps everywhere 
else.

Step 4: )LQG�D�ORFDWLRQ�DORQJ�WKH�ŰUHZDOO�ZKHUH�WKH�&RQWURO�0RGXOH�FDQ�EH�DWWDFKHG��0RXQW�&RQWURO�0RGXOH�WR�ŰUHZDOO�ZLWK�LQFOXGHG�KDUGZDUH�

Step 5: Connect Harness to Control Module and to Vehicle Battery.

Step 6���'ULOO�D�KROH�LQ�WKH�ŰUHZDOO�RU�XVH�DQ�H[LVWLQJ�KROH��5RXWH�'DWD�&DEOH�IURP�&RQWURO�0RGXOH�LQWR�WKH�FDE��6HFXUH�DV�QHHGHG�WR�SUHYHQW�WKH�
Data Cable getting caught in moving parts.

6WHS����3OXJ�&RQWURO�3HQGDQW�LQWR�'DWD�&DEOH��3XVK�Œ21œ�%XWWRQ�WR�WHVW�IRU�SRZHU�

6WHS����6WLFN�+RRN�DQG�/RRS��Œ9HOFURœ��WR�EDFN�RI�3HQGDQW�DQG�WR�'DVK�

9



9© Trynex International 2012  (REV A) F50723

Control Diagram
Model # SP-575V

F50574 Control Pendant

F50596 Spreader Control

,03257$17��'R�1RW�PRGLI\�KDUQHVV�OHQJWK��$Q\�PRGLğFDWLRQV�ZLOO�YRLG�ZDUUDQW\�

Special Notes:

���$OO�H[WHUQDO�FRQQHFWLRQV�PXVW�KDYH�GLHOHFWULF�JUHDVH�

���5HDG�OHDG�ODEHOV�EHIRUH�DWWDFKLQJ�WR�SRZHU�VRXUFH�RU�JURXQG�

���1R�RWKHU�GHYLFHV�PD\�EH�VSOLFHG�LQWR�ZLULQJ�KDUQHVV�

���$Q\�UHSDLUV�WR�ZLULQJ�KDUQHVV�PXVW�EH�GRQH�ZLWK�KHDW�VKULQN�EXWW�FRQQHFWRUV�

10



 © Trynex International 2012  (REV A) F5072310

Harness Diagram
Model # SP-575V

120”

Load View

White

Black Red

Green

F50578 Data Cable

F50601 Battery Harness

 3 

 4.88  15 

 105.00  6 

 123 

 125 

MODULE END BATTERY END

11



11© Trynex International 2012  (REV A) F50723

Harness Diagram
Model # SP-575V

F50678 Vehicle Harness

F50671 Spreader Harness
 30" 

 35" 

 4"  285"  6" 

 300" 

12



 © Trynex International 2012  (REV A) F5072312

Troubleshooting
Model # SP-575V

Spreader
Does Not Run

Controller Turns On
Beeps Shuts Off

Displays Error Code

On/Off Switch
Lights No Display

Nothing Happens
No Display

On/Off Will Not Light Up

OL Code

E1 Code

LB Code

All Other Codes

EO Code

Check Input Power

Check Power Source
To Controller

'HŰQLWLRQ
Amp Draw
Too High

'HŰQLWLRQ
Dead Short

In Motor Circuit

'HŰQLWLRQ
Bad Electrical
Connection

Check Harness
For Spliced In 

Accessory

'HŰQLWLRQ
Open Circuit Between
Motor And Controller

Bad Controller
Check With Test Kit

Low Battery
Less Than 12 Volt

Output

Bad Controller
Check With Test KIt

Jammed Material

Corrosion

Break In
Wiring Harness

Check With Test Kit

Replace Affected
Components

Bad Motor
Check With Test Kit

Bad Controller
Check With Test Kit

Corrosion

Bad Controller
Check With Test Kit

Spreader Unplugged

Loose Connection

Bad Transmission
Check With Test Kit

Motor Power Cord
Disconnected

Inside Drive Assembly

Load Test Battery

Clear Jam

Replace All
Corroded

Connections

Replace Harness

Test 4 to 20 Amp Draw
No Load Good

Replace All Corroded
Connections

Replace

20+ Amp Draw
No Load Bad

Plug In Spreader

Tighten Or Replace

Test Turn Shaft
By Hand

Should Turn Freely

Open Access Cover
And Plug Together

Don´t Forget
Use Doelectric

Grease

Snowex Diagnostic Test Kit (STK-090) Is Available To Accurately Diagnose Any Issues With Snowex Spreaders.
Call Your Dealer For Details.

13



13© Trynex International 2012  (REV A) F50723

Troubleshooting
Model # SP-575V

Runs Slow

One Speed

Vibrates

Material Free Flows
Does Not Stop

Material Does
Not Come Out

Material
Issue

Check Amp Draw

Bad Controller

Bent Shaft

Bent Spinner

Install Optional
*DWH�.LW��*$.�����

Motor Runs Backwards
Correct Rotation

is Counter Clockwise

Physical
Obstruction

Must Be Dry, Clean
Free Flowing Material

Test 4 to 20 Amp Draw
No Load Good

20+ Amp Draw
No Load Bad

Replace Controller

Replace Transmission

Replace Spinner

Reverse Wires
At Motor

Clear Out 
Obstruction

127(��9LEUDWRU�LQVWDOOHG�WR�DVVLVW�PDWHULDO�űRZ�

Snowex Diagnostic Test Kit (STK-090) Is Available To Accurately Diagnose Any Issues With Snowex Spreaders.
Call Your Dealer For Details.

14



Spreader Views
Model # SP-575V

15



16

Frame Assembly Parts Breakdown
Model # SP-575V

1

2

22

8

7

18

17

15

13

4

14

9

11

12

5

20

6

10

3

19

21

16

16



Frame Assembly Parts Breakdown
Model # SP-575V

BOM ID Description Qty
1 D4135 1
2 D4136 1
3 D6105 2
4 D6108 1
5 D6110 1
6 D6129 1

BOM ID Description Qty
7 D6137 2
8 D6149 1
9 D6169 2
10 D6198 2
11 D6239 1
12 D6240 1

BOM ID Description Qty
13 D6245 1
14 D6257 1
15 D6276 1
16 D6277 1
17 D6394 2
18 D6452 4

BOM ID Description Qty
19 D6463 5
20 D6553 6
21 D6584 2
22 T40109 4

17



Hopper Assembly Parts Breakdown
Model # SP-575V

10

1

7

2

13

9

14

13
3

12

11

18



Hopper Assembly Parts Breakdown
Model # SP-575V

BOM ID Description Description Qty
1 D4122 Bolt | 3/8"-16 X 1-1/2" Hex Head Zinc 4
2 D5508 Flat Inverted V Backing Plate 1

3 D6105 FLEXIBLE DRAW LATCH 2
4 D6108 Throat Liner Stainless 1

5 D6140 Set Screw | 5/16"-18 X 3/8" Socket 1

6 D6169 Washer | 3/8" Flat Stainless 2
7 D6174 Vibrator | DC 80 1

8 D6191 Auger Cap 1

9 D6198 Latch Keeper 2
10 D6239 Hopper | 5.75 Cu. Ft. Yellow 1

11 D6240 1

12 D6257 Top Screen 30" X 14" 1

13 D6553 Screw | #10 X 3/4" HWH Slotted SMS Zinc 6
14 D6584 Nut  3/8"-16 Serrated Flange Zinc 4

19



20

Drive Assembly Parts Breakdown
Model # SP-575V

12

15

9

11

10

7

1

2

5

14

4

13

8

6

3

16 

20



Drive Assembly Parts Breakdown
Model # SP-575V

BOM ID Description Description Qty
1 D6107 Transmission 1

2 D6109 Spinner Motor Enclosue Cover 1

3 D6111 1

4 D6122 1

5 D6131 Bolt | 1/4"-20 X 1/2" Serr. Flange Stainless 4
6 D6140 5/16"-18 X 3/8" Socket Set Screw 1

7 D6172 Bolt | #10-32 X 5/8" Serr. Flange Zinc W/Patch 2
8 D6191 Auger Cap 1

9 D6214 Motor 3.0 X 3.8 12 Volt DC 2 Pin Connector 1

10 D6232 Motor Drive Coupler 1

11 D6467 6
12 D6652 Motor Connector Adapter | D6106 1

13 D6746 Clevis Pin | 3/16” w/ Ball Lock Zinc 1

15 D6781 Nut | 1/2” NPT Black Nylon 1

14 D6750 Spinner | 10” Poly 1

16 F50671 Spreader Harness | SP-575V 1

Spinner Drive Enclosure | Tailgate
Auger | Tailgate

Black Nylon Push Retainer | 1/4”

21


